Replacement Kit, Polang Motor, 6003A/6004

#S-124108-1
Items included
Item Description Qty.
#114576-198 SCREW, FLAT HD, PHIL, 8-32 x 7/8, SS. 2
#114580-009 WASHER, FLAT, #8, SS. 4
#114583-009 NUT, HEX, 8-32, SS. 4
#114590-105 SCREW, SOCKET SET-CUP, 4-40 x 3/16, SS. 2
#114593-102 SCREW, SOCKET HD, 4-40 x 1/4, SS. 3
#117841-1 ADAPTER, POLANG MOTOR 1
#117911-032 SPUR GEAR 32 PITCH, 32 TEETH 1
#124069-1 MOTOR ASSY, DC GEAR, CCW 1
#48-207231-001 BOX, BROWN, 12.38 X 12.38 X 4.5 1
#48-207272-000 LOCTITE 243, 0.5 ML; RETAINING COMPOUND 2
Compatibility